A Textron Company

Express S4, 72V

Service Parts Manual

699361 -A
ISSUED JUNE 2019

P: (02) 6652 8816
W: EASTCOASTGOLFCARTS.COM.AU
E: INFO@EASTCOASTGOLFCARTS.COM.AU

EASIT COAST A: 2/164 PACIFIC HIGHWAY

COFFS HARBOUR, NSW 2450
GOLF CARTS ABN: 21 613 629 146







SERVICE PARTS MANUAL

ELECTRIC POWERED VEHICLE

EXPRESS S4, 72V

STARTING MODEL YEAR 2020

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.
The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ... ..ottt ittt it i i i eaeeaeeannn v
Y o o = I {27y 0 ] = A-1
BATTERY CHARGER. . . ...ttt ittt ettt ettt et e e ettt it aaeeeean, B-1
=0 c-1
BRAKES . ...\ttt ittt ettt e, D-1
10 =030 1 2 (03 Y E-1
ELECTRONIC SPEED CONTROL . . ...ttt e et ettt e et e e e e e e ae e eeeeaennn F-1
FRONT SUSPENSION AND STEERING . . .....uuttttttiiieee ettt tiiaaaaeeeaaaennn G-1
1[0 2 1 H-1
REAR AXLE ...ttt ittt it ittt ettt ettt e e e e e J-1
REAR SUSPENSION . ...ttt ittt ettt ettt e e ettt i e aaaaeaean, K-1
SEATING . ..ottt ittt et e, L-1
WEATHER PROTECTION . ...ttt t ittt ettt e e et ettt eannnnnas M -1
WHEELS AND TIRES . . . ..ttt t ittt ettt e e e ettt e ettt e e e e e e aaaannnnns N-1
DECALS AND LABELS . ... .iitttttiie ettt ettt e et ettt i aa e aaaaeean, P-1

Service Parts Manual Page iii



NOTES

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
¢ HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION
02 SPECIAL COLOR
11 BLACK
19 PATRIOT BLUE PEARL
20 INFERNO RED METALLIC
26 STEEL BLUE PEARL
31 METALLIC CHARCOAL
35 SAFETY YELLOW
36 IVORY
37 FOREST GREEN
38 BRIGHT WHITE
39 FLAME RED
41 ELECTRIC BLUE
42 PLATINUM
43 BURGUNDY
44 ALMOND
51 SUNBURST ORANGE
52 BRITISH RACING GREEN
69 MONSTER GREEN
74 BARLEY GOLD
75 OASIS GREEN
76 JAVA BROWN
79 JACOBSEN ORANGE 172

Service Parts Manual Page vii



Part of Frame

Pedal Box Assembly
includes items 2 - 34

Accelerator Pedal Assembly
includes items 28 - 30

Pedal Harness
includes items 33 - 34

To harness
from direction
selector

Page A-1




ACCELERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73333G11 Pedal Box Assembly (Includes Hems 2 - 34)........cccooeiiiiiiiiiiiiiiiiiieeeee e, 1
2 652241G03 Accelerator Pedal Bracket ..o 1
3 01051G01 Pan Head Phillips Screw, #8 - 10 X 1/2" Lg ..oe oo i iiiieeeeeeeee e 4
4 25853G01 Pedal BOX ANA COVET ......uiiiiiiiiiiiiie ettt e 1
5 00684G6 Truss Head Screw (SS), #8 - 32 X 3/4" Lg..uuvvveiiiiieeeeeeeeeeeeeeee e 2
6 25861G01 MICIO SWItCH ... 1
7 01050G01 Pan Head Torx Screw, #4 - 20 X 5/8" Lg......occuveeieiiiiiieeeiiieiee e 2
8 28444G01 Accelerator ROA Cam .........oooiiiiiiiiiiiiiee e 1
9 25854G01 Inductive Throttle SENSOr.........ccoiiiiiiiiii e 1
10 00983G01 Self Threading NUt, .38" ... 2
11 602484 PIUNGET ..ot 1
12
13
14 17677G1 SPriNG RELAINET ... 1
15 17979G1 BUSHING, 75" X 2" Lg weeiieeiiieiie et 1
16 73046G01 [07e] 40T o (=T3S 0] TS o] 0 o [P PPPRRR 1
17 17677G2 Spring Retainer, 3/8"..... .o 1
18 73332G01 Accelerator RO ........oooiiiiiiiiie e 1
19 00532G4 HEX NUL, 5/16" = 24 ..ottt 1
20 10385G4 Clevis Yoke (AdjUSable)........ccciiiiiiiiiiiice e 1
21 10386G3 Clevis Pin, 5/168" X 13/16" LG «..eeieeeiieeiieeitee et 1
22 17838G1 Nylon Bushing, .37" X .371" Lg «eeoueeieeeiieeeeee e 3
23
24 10387G3 Cotter Pin, 3/32" X 3/4" LG .eeeieeiiie ittt 1
25 74432G01 Pedal Pivot Pin ... 1
26 12064G6 PUSH INUL, 5/16"......eee ettt 1
27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) ........coccvveeeeriiinnenen. 1
28 16409G1 Oval Rivet, 3/16" X 7/16" LG ...eveiueiiiieiiieiie et 6
29 27512G01 Accelerator Pedal Pad ............ccooiiiiiiiiiiiccc e 1
30 652824 Accelerator Pedal.............oooiiiiiiiii 1
31

699361 Service Parts Manual Page A-2




ACCELERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.
32 25879G08 Pedal Harness (Includes Items 33 = 34)......cccoiiiiiiiiiiiiiee e 1
33 17313G1 Loom Flex (BUIK), 3/8" ... oot 1
34 17618G1 NYION Clamp, 8" Lg ... iee e 2
35
36 00715G2 Hex Head Bolt, 5/16" = 18 X 3/4" LG ...eeioueeieeeiee et 4
37 71035G01 Pedal PiVOt COVET ..ottt 1

Page A-3 699361 Service Parts Manual



ACCELERATOR

Notes:

699361 Service Parts Manual Page A-4




BATTERY CHARGER

699361 Service Parts Manual

Page B-1



BATTERY CHARGER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 645743 Battery Charger, 72V, 1500W .......cooiiiiiieeee e 1
2 634567 Battery Charger, 72V, 1000W .........oooiiiiiiiiiiee it 1
3 73051G02 (=T [0 | L= 1

699361 Service Parts Manual Page B-2




BATTERY CHARGER

Notes:

Page B-3 699361 Service Parts Manual




BATTERY CHARGER

Notes:

699361 Service Parts Manual Page B-4




BODY

»

Front of Vehicle

Page C-1 699361 Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 617620 BrUSNQUAIG. .....eeeiiiiiiee et aa e e 1
2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 .....ccooiiiiiiiieceeeee 2
3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 .......cccceviiiiiiiiiieeeeee, 2
4 75048G04 SPACEr, 328" X 75" X 1" LG tueteiuieeieeeiieeitie st stee et saee et nnee s 2
5 75048G02 Spacer, .328" X .75" X 1.31" LG veeiieiiee et 2
6 00559G8 Flat Washer (Narrow), 5/16"........c..ueiiiiiiiiiee ettt 4
7 00565G8 LOCK WaSheEr, 5/18" ... ..ot 4
8 70452G01 ACCESS COVET ...ttt et e ettt e e e et e e e neees 1
9 14601G11 Rivet (Aluminum), 3/16" X 9/16" LG ...ceiveiiiiiiieiie et 16
10 641260 UpPPEr FIOOr PanE€l.........oooieeeeee et 1
11 70451G01 Lower FIOOr Panel..........ooiiiiiiiiiie e 1
12 613273 FrONt FaSCIa ...oeeiiiii e 1
13 654275 Front Fascia Bracket ... 1
14 15058G1 Rivet (Aluminum Black), 3/16" X .45" ... 2
15 654276 Front Fascia Brace ..o 2
16 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 ........cccceoeeiiiiieiiiieie e 2
17 14390G4 LOCK NUL, 174" = 20 ..ot 2
18 01038G01 Hex Washer Head Bolt, 1/4" - 20 X .700" Lg ....evveviiiiiiieeieiiieee e 2
19 16469G1 Fender Washer, 1 1/4" O.D. X 9/32" L.D. ..coooeeeeee e 2
20 71102G03 Hex Washer Head Taptite Bolt, 1/4" - 20 x 1.15" Lg, Grade 5............ccccuvnne 2
21 664610 COWI SETAP ...t e e e 1

699361 Service Parts Manual Page C-2




\Co

Front of Vehicle

o Instrument Panel Assembly includes items 8 - 16

Instrument Panel Assembly with Ball Deflector
includes items 9 - 13

Page C-3



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0** | Cowl (See HOW TO USE Section for COLOR CODES) ...........cocoeevvvvvrrnneeen. 1
2 617643 Gl COVET ..ttt ettt e e bbbt e e saneeeaa 1
3 71597G01 Self Threading Nut, 5mm x 10mm X 15mMm........cccooiiiieeee e 2
4 71055G01 RIVET, 3/168" X 1" L weeteeeieeeiieeitie ettt tee st et eenee et et e snaeesneeens 6
5 614378 Fender Flare (Driver Side) .......coovii ittt 1
6 613274 Fender Flare (Passenger Side)........coccuuiiieiiiiiiiie et 1
7 662328 Instrument Panel Assembly (Includes Items 8 - 16).........coocveeviiiiiiieneiiiieen. 1
8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes ltems 9 - 13) ... 1
9 00614G3 Pan Head Phillips Screw, #8 - 18 X 5/8" Lg....uvvvvviieeeeeiiiicciiiiieeeee 6
10 71153G01 Ball Deflector (Passenger Side) .........ccceviieiiiieiiiie e 1
11 71154G01 Ball Deflector (Driver Side) .........evviiiiiiiiiiiiiieeee e 1
12 628010 INStrument Panel ..........oooiiiiiii e 1
13 71364G02 Speed NUt "J" TYPE, #8 ...oooieiiee e 5
14 662223 Safety Console Label Bracket ..........ccccooiiiiiiiiiiiiie e, 1
15 71158G01 Cup Holder INSert ... 1
16 71055G01 Rivet (Aluminum), 3/16" X 1" LG .ooveeiiiiiieieeeiee e 2
17 75459G01 Glove Box (Driver/Passenger Side) .......ccuuviieiiiiiiieeieiiiee e 1
18 75459G02 Glove BOX (DFVEN SIAE ) ..eeeiiuiiieiiiee ettt 1
19 75459G03 Glove Box (Passenger Side ).......c.ueeviiiiiiiiiieiiic e 1
20
21 71055G01 Rivet (Aluminum), 3/16" X 1" LG ..eeieeeieiieeiee e 7
22 71115G01 VINYE THIM Lttt ettt e et e et e et e s e e e eeesnee e sneeanneens 2
23 71055G01 Rivet (AIUMINUM), 3/16" X 1" LG tueeiieeiiee e 2

699361 Service Parts Manual Page C-4




BODY

\C¢

Front of Vehicle

/)

AV

Page C-5 699361 Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 637535G01 FIOOT ML .. 1
2 16816G1 Ratchet RivVet, (25" X 72" ... . e 3
3
4
5 70441G01 SAL FIamME ..ot 1
6 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .......cccoevieeieeiieeie e 2
7 00559G8 Flat Washer, 5/16" ... ..ottt 2
8 11098G6 LOCK NUL , 5/16" = 18 ..ottt sttt e eeeaneeenneeens 2
9 00715G2 Hex Washer Head Bolt, 5/16” - 18 X .8" LG ...veeiviiiiiiiieiie e 2
10 70200G01 Truss Head Torx Screw, 3/8" - 16 X 3/4" Lg...cccciiiiiiiee e 2
11
12 658946 Fender Liner (Passenger Sid€) ........uuuueuiiiiieieeeiiieiiiiiiiieeee e e e e e eeeeee s 1
13 658949 Fender Liner (Driver SIide).......ccuiuuiiie ittt 1
14 16816G2 Ratchet Fastener, 1/4” X .887" Lg ...ccoiiueiiieeiieiee et 2
15 14601G17 Rivet (Aluminum), .3/16" X .575" LG ..eeioieiie e 2
16
17
18
19
20 689928G01 Rocker Panel (Driver SIid€) ......uiiiii et 1
21 689928G02 Rocker Panel (Passenger Sid€)........cuuiiiiiiiieiiiiiiiie et 1
22 645323 Pan Washer Head Torx Bolt, M6 - 1 X 30mm Lg......ccoooiiiiiiiiiiiieeeeeeee 2
23 23726G4 SPACEL, 298" L .eeiteeiieeitie ettt e ettt sttt et na e aeeeneeeneeenne e 2
24 601476 LOCK NUL, 174" = 20 ..ot 2
25 15058G6 Rivet (Aluminum), 3/16”7 X 1937”7 Lg .eeieeeieeiieeiiie ettt 2
26
27 652443G103| Battery Tray Bracket (Driver Sid€) ........cceeviiiiiiiiieeiiiiiee e 1
28 652443G203| Battery Tray Bracket (Passenger Side) .......cccuvevviiiieeeiiiiiiiiiiieieeeeee e 1
29 00715G2 Hex Washer Head Bolt, 5/16” - 18 X .8" Lg ..vvvevveiiiiiiiie e 4

699361 Service Parts Manual Page C-6




Rear Bumper Installatlon

Front of Vehicle -

A\

Page C-7 699361 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 625272G1XX Rear Body (With TaillightS) .........ccooiiiiii e 1
(See HOW TO USE Section for COLOR CODES)

2 10570G10 Rivet (SS), 5/32" X 9/168" LG .o eeeeeieeiieeiie ettt 5
3 10570G12 Rivet (Aluminum), .257" X .556" LG ....eveiiiiiiieiiiiiiee e 4
4 633917 RIVET (PIASHIC) ..ttt e et e aeeesneeens 2
5

6 71320G01 ACCESS PANEI ... s 1
7 01107G01 Pan Head Torx Screw (SS), #8 X .63" LG ..evveiiiiiiiieiiiieee e 5
8 16816G2 Ratchet Rivet, .25" X .887" ...t 2
9 71609G01 Seat HINGE Plate ...oceeeeiiiii e 2
10 10570G11 RIVEL (SS), 5/32" X 70" LG -eeetueeeiieeiee it esiee et see ettt s snee e enee s 4
11

12

13 71451G02 REAIN BUMPET ... e e e e e e e 1
14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 .......ccceeiieiiiaieeie e 4
15 00571G2 Flat Washer, 5/16” .......oo ettt e e 2
16 71455G01 BUMPET PIUQG .ttt ettt e e e e e e e e s et ereaaaaeee s 4
17 71554G01 J-Type Nut Retainer, 1/4” = 20 .......cciiieeiie ettt 4
18

19 71316G01 ] T SR 1
20 625210 Rear Scuff Pad (Driver Side) ........cooveeioiiiieeeeee e 1
21 625211 Rear Scuff Pad (Passenger Side) .......c..coviiiiiiiiiieiiiiiiiee e 1
22 16816G2 Ratchet Rivet, 125" X 887" ... . i 3
23 666066 Receptacle Cover Plate ..........ooiiiiiiii e 1

699361 Service Parts Manual Page C-8




Front of Vehicle

FLOOR MOUNT
GUN HOLDER

Front of Vehicle

Page C-9 699361 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 74365G01 Gun Holder, FIOOr MOUNL........uuiiiiiiiiie e 1
2 74533G01 Gun Holder (SWivel MOUNL) ........coiiiiiiie e 1
3

4 635202 WINCN RECEIVET ...t 1
5 604572 Winch Receiver Retainer Plate ..............coooiiiiiiiicec e 1
6 00462G8 Hex Head Bolt, 7/16" = 14 X 1" LG wooeeeieiieeieeee e 4
7 00734G1 LOCK NUL, 7/18" = 14 et 4

699361 Service Parts Manual Page C-10




BODY

Notes:

Page C-11 699361 Service Parts Manual




BODY

Notes:

699361 Service Parts Manual Page C-12




° Brake Pedal Assembly (with Brake Lights) includes items 2 - 28

Page D-1



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70690G02 Brake Pedal Assembly (with Brake Lights) (Includes Items 2 - 28)................. 1
2 652791G03 Brake Pedal ........c.ooiiiiiiie e 1
3 652253G03 Park Brake Pedal...........ocuuiiiiiii e 1
4
5 70257G01 Service Brake Pad..........ccccoiiiiiiiiiiie 1
6 70256G01 Park Brake Pad ...........coooiiiiiiiiiii e 1
7 16409G1 Oval Rivet, 3/8" X 15/32" Lg..eiueeieeeaiieiee et 9
8
9 652820 Service Brake Pedal Plate............ccocviiiiiiiiiiiicece 1
10 70682G01 PIVOL PN e 1
11 70681G01 Torsion Spring, .408" Dia X .93" LG ..eeveiiiiiiiieiiiiiiee e 2
12 658825 PUSH NUL, 5/168".....ce e 2
13 00737G8 Flat Head Phillips Screw, #10-24 x 1" Lg, Grade 5........ccceceevviviiinnnnnnnen. 4
14 00739G1 Rubber Nut, #10 - 24 ... 2
15 652355 Brake Pedal SPacer.........c.uviiiiiiiiii e 2
16 27137G01 (7] a1 Tex= IS o] 1 o [PPSR RRRPR 2
17 14390G10 LOCK NUt, #10 = 24 .o 2
18 10606G8 MICIO SWILCH .. e 1
19 00645G2 Pan Head Phillips Screw, #6 - 32 X 1 1/4" LG ..ccoociviiiieeeee e 2
20 00559G5 Flat Washer, #10........ooiiii e 2
21 00559G3 Flat Washer, #6..........ooiiiieei e 4
22 00565G3 LOCK WASKNEL, #6 ...ttt 2
23 00525G5 HEX NUL, #6 = 32 .ot 2
24 13514G1 Pan Head Phillips Screw with

Internal Tooth Lock Washer, #6 - 32 X .22" LG ...ccuvvveiiieiieeeeeeeee e 2
25 00642G8 Flat Washer, 5/16" .........oo e 2
26 14628G1 = 1] (o] 1 - 1 o USRS 2
27 24605G1 Wire Harness, Brake Light..........cooiiiiiriiiiiiieeeee e 1
28 17618G1 NYION ClampP, 7" LG .oveeeeeeiiiiie oottt e e e e e e e e e 2

699361 Service Parts Manual Page D-2




@ Compensator Assembly includes items 37 - 49

o

Front of Vehicle

Accelerator
Pedal

Page D-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70582G01 Hex Head Shoulder Bolt (SS), 3/4" x 4.03", 3/8" - 16 X .62" Lg ....ccccovvvrverrnnen. 1
2 70581G01 Flanged Bushing, .1.062" O.D. X .795" I.D.....cccviiiiiiieii e 2
3 70676G01 TOISION SPIING ..eeeeeiie et 1
4 00643G1 LOCK WAShET, 3/8" ...ttt e e nnee e 1
5 11098G5 LOCK NUL, 3/8" = 16 ..ttt 1
6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not llustrated)...........ccccceeeviinnenen. 1
7 12416G2 Nylon Wedge Lock Clamp (Not Hlustrated)..........ccccoviiiiiiiiiiiee e, 3
8
9
10
11 01111G01 Retaining RiNG (SS), Dia 8" ... .o 4
12 10386G3 Clevis Pin, .438" X .938" Lg .. .ciieiiieeiiieitii ettt 1
13 10387G3 Cotter Pin, .094" X .75" LG ciui ettt 1
14
15 70601G01 KICK=OFf LINK. ..ttt eeneeea 1
16 17838G1 Nylon Bushing, .37" O.D. X .31" LD....cciiiiiieiiieree e 2
17 20835G1 Teflon Washer, 3/8" ... ..o e 2
18 00559G8 Flat Washer, 5/168" ...t e e e e e e e e e e e e e e e eeeeaaas 2
19 10387G3 Cotter Pin, 094" X 75" LG oottt 2
20 70098G01 KiCk-Off CamM PIVOL........coiiiiiiiii e 1
21 10097G6 Flanged Bearing.......ccocueiiiiiieiieeee e 2
22
23
24 70587G01 KiICK-0ff CamM. ..o e 1
25 71215G01 Set Screw With Patch Lock, 1/4" = 20 X .5" Lg ..ecvveiiiiiiieiieeieeeee e 2
26 14134G4 Spacer, .76" O.D. X .395" I.D. X 1.25" Lg «eeveeiieeiee e 1
27 70113G01 AdJUSTADIE BUMIPET ... e 1
28 11027G1 LOCK NUL, /16 = 18" ..ot 1
29 70080G02 CatCh BraCKet. ... .ot 1
30 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 .......ccoiiiiiiiiieeiiie e 2
31 14390G4 LOCK NUL (SS), 1/4" = 20 .ottt ettt ees 2

699361 Service Parts Manual Page D-4




BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.
32 10386G3 Clevis Pin, 438" X .938" LG ..uueeiueiiieeeiiieitie et e ettt 1
33 10387G3 Cotter Pin, 094" X 75" Lg «eeiiiiieeeiee it e e e e 1
34
35
36 654663 Compensator Assembly (Includes Items 37 - 49)........occoviiiiiiiiiiiieiiiieeeeee 1
37 00532G4 HEX NUL, 1/4" = 20t e e e 1
38 629486 Spherical Hex NUt, 5/16"- 24 .........ouiiiiiiieeee e 1
39 28082G01 Equalizer BraCKet........coooiiiieiieee e 1
40 15121G1 Flat Washer, 5/16" ........oo ettt 2
41 17979G1 Accelerator Rod Bushing, .464" |.D. x 1" O.D. X 2" Lg....ccooeveeiiiiiiiieiie 1
42 23061G2 TUDE <. e 1
43 23463G1 COMPreSSION SPIING.....ccciiiiiiit et e e e e e e e e e e e eeeeeas 1
44 652256 Brake YOKE .....coueieiieiee ettt 1
45 11098G9 Hex LoCk NUt, 5/168" = 24 ...t 2
46 612557 Compensator LINK RO ..........uvviiiiiiiiiiee e 1
47 28083G01 Brake Compensator BUMPET............ccoooiiiiiiiiiiiiieeee e 2
48 624695 Brake Cable (Driver Side) .........coiuiiiiiiieiiee e 1
49 624696 Brake Cable (Passenger Side)..........couuuiuiiiiiiiiiiiiiee e 1

Page D-5 699361 Service Parts Manual



BRAKES

Notes:

699361 Service Parts Manual Page D-6




o Brake Assembly (Driver Side) includes items 3 - 9
0 Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

=

j

\G.¢

Front of Vehicle

Tension Pin

Page D-7



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612189 Brake Assembly (Driver Side) (Includes Items 3 -9) .....ccccvvvviiviiiiiiiiieeeeeeeee, 1
2 612211 Brake Assembly (Passenger Side) (Includes Items 3 -8, 10)......ccccceeevivnneennn. 1
3 612411 Brake Shoe, Leading ........cooiiiiiiiie e 1
4 612412 Brake Shoe, Trailing ......oeeiieeeiiiieee e 1
5 612413 DUSE COVET ...ttt 1
6 612415 Brake SPring, TOP ..uueeiieiiiiiiie ettt e e e e st e e e e srreeea e 1
7 612414 Brake Spring, BOttom ......ooooiii e 1
8 612416 T Lo oI @1 =1 1 o o TR 2
9 612418 Gear Adjuster (Driver Side) ........coceeuuriiiiiiieiee e 1
10 612417 Gear Adjuster (Passenger Side).........ccuuiiieiiiiiiie e 1
11
12
13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 ........cccceeiiiiiiiiiieiie e 4
14 15126G1 LOCK NUL, /18" = 24 ..ot 4
15
16 21807G2 Brake Drum Assembly (Includes Items 17, 18) ....covvvveeeeeiiiiiiiiiieeeeeeeeeee e 1
17 20947G1 Brake DIUM ...cooiiiiiieie et 1
18 19862G2 Lug Bolt, 1/2" = 20 X 1.718" L weeeueeeieeeeiee et 4
19
20
21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.312" x .031" ...cooiiiiiiiiieieceee 1
22 21830G1 Flat Washer (Brake Drum), .765" X 1.50" X .1196" ......ccoiiiiiiirie e 1
23 613172 Slotted HEX NUL, 3/4" = 16 .ottt 1
24 10387G1 Cotter Pin, 5/32" X 1 3/4" LG .eiiueeiiieiiie ettt 1
25 652248 Brake Cable Bracket (Passenger Side) ........coocoueiieiiiiiiieeiiiiee e 1
26 652249 Brake Cable Bracket (Driver Side) .......coocuviiiiiiiiiiiiciiieec e 1

699361 Service Parts Manual Page D-8




BRAKES

Notes:

Page D-9 699361 Service Parts Manual




BRAKES

Notes:

699361 Service Parts Manual Page D-10




ELECTRICAL

Page E-1 699361 Service Parts Manual



ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 687518 MaIN HAMESS ...t 1
2
3 20965G3 Steering ColUMN COVET .......oiiiiiiii et 1
4 615236 Turn Signal Switch ASSEMDIY ........coiiiiiiiii e 1
5
6 19344G1 Vinyl Tape (Not HTUSTrated) .........ccueeiieiiiiii e 1
7
8 31539G1 Nylon Clamp, 15.5" (Not lllustrated)..........cceeeeiiiiiiiiiii e 1
9 16816G5 Ratchet Rivet, 187" X .550" L .....eeiieiiiiiiieiiee ettt 2
10
11 17618G1 Nylon Clamp, 15.5" Lg (Not lllustrated)..........cccoeviiiiiiii e, 11

699361 Service Parts Manual Page E-2




i
D
&

Front of Vehicle

Page E-3



ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 647050 Battery (T2V) .ottt 6
2 652295 Battery (12V) With Hydro.........coooiiiiiiiee e 6
3 01101G01 Tie DOWN BOIt .. 2
4 11027G1 Flanged LOCK NUt, 5/16" = 18 .....uiiiiieie et 2
5
6 70386G01 Battery Tie Down Bolt, 5/16" - 18 X 2" LG .eeiouieiiieieeeesie e 6
7 11027G1 Flanged LOCk NUt, 5/16" = 18 ......eiiiie e 6
8
9
10 658565 Battery HOId DOWN .. ... a e e e 1
11 631988 Battery HOld DOWN ... 2
12
13 689763 Battery RACK ......cooeeeieiieice e ————— 1
14
15 70200G01 Truss Head Torx Screw, 3/8" - 16 X 3/4" LG ..eoviiiiiiiieieiieieee e 2
16
17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .......ccooieiiiiiieieie e 2
18 00559G8 Flat Washer, 5/168" ...t e e e e e e e e e e e e eeanes 2
19 11098G6 LOCK NUL, 5/16" = 18 ..ottt e e e sneeenneens 2
20
21 00715G2 Hex Washer Head Bolt, 5/16" - 18 X 3/4" LG ....eveiueeiieeiieiee e 3
22
23 631156 Terminal ProteCtOr ... 12
24
25 620820 Hydro-link Snake ASSEMDIY ........coiiiiiiiii e 1
26 630974 Battery Fill SNAKe .........ooiiiiieii e 1
27
28 614521 Regulated Hose, 20ft Kit.......cooiiiiiiiiiiciieee e 1
29 676122 Trojan Hand Pump Kit ... 1

699361 Service Parts Manual Page E-4




ELECTRICAL

Battery Installation

=

@ Charger Receptacle Assembly includes items 15 - 23

To Battery Positive 2N

o N\

Front of Vehicle Q%

Fuse Block Installation

Fender Liner
N\

] 1l

[
%ol N

EDl/ /

Front of Vehicle / ///; /

/
o iy
/ ]/
[/
/

‘ ~

/] I
< (| / I\
~ J [ ]\
/1 T
\Z\ -
N

Instrument 2
Panel

Page E-5 699361 Service Parts Manual




ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634270G03 #4 AWG Battery Wire, 15" Lg. ..ot 3
2 634270G01 #4 AWG Battery Wire, 8" Lg....cccueeieeiieeiie ettt 2
3 16816G2 Ratchet Rivet, (25" X 887" ... et 1
4
5 634270G02 #4 AWG Battery Wire, 9" Lg....ooieieieeiieesiie ettt 1
6
7 32860G01 o 5 o TSRO 1
8
9 613271 REVEISE BUZZET ... 1
10 01041G01 Rivet (AlumMINUM), 5/32" ... .o e 2
11
12
13
14 658089 Charger Receptacle Assembly (Includes Items 15 - 23) .....ccoooeeeiiiiiiiieciieene 1
15 658986 Charger Wire HarN@SSs .......ooiiiiiiiiiieeeie et 1
16 663285 Charger RECEPLACIE .......uuviiiiiiieiiee e 1
17
18 * RECEPLACIE COVET ..ot 1
19 * Female CONNECION ... s 2
20 * INSUIALOr SIBBVE ... 1
21 * Brass Screw, #10 - 32 X 1/2" Lg..uueiiieiiee et 2
22 * Pan Head Screw (SS), #6 - 32 X 1 3/4" Lg «.eecveeeiieee e 3
23 * LOCK NUL, 6 = 32, ittt e s 3
24 660162 RECEPLACIE COVET ...ttt e e e e e e e e e e e e as 1
25 71055G01 Rivet (AIUMINUM), 5/32" .. ... e 4

699361 Service Parts Manual Page E-6




ELECTRICAL

Headlight Assembly

a®

Front of Vehicle

Taillight Assembly

Inside of Cowl

Front of Vehicle

~._/
S~ \é’},////f//:/

o . / /‘K\@ﬂ LED Headlight Assembly, (Driver Side)
/ / =< ‘0\3\ includes |te.m 17 |
LED Headlight Assembly, (Passenger Side)
/‘\,éé @ a/ includes item 17
4 J‘\ \Qa Light Assembly To Bezel ;Ir—]a;:ll:%g?l‘f:ri?g?/ :glgr_iv:;asr Side)
Front of Vehicle Taillight Assembly, (Passenger Side)

includes items 32 - 35

699361 Service Parts Manual

Page E-7




ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 628708G13 Control Panel Assembly (Includes Items 3 - 9) ....cccvvveieiiieiieiiiiiiccieeee. 1
2
3 651897G01 HOMN SWItCh .. 1
4
5 667014G01 State of Charge MELEr ..........cooiiiiiiiee e 1
6 651897G06 Speed ROCKEr SWItCh ........cooiiiiiiiiiiii e 1
7 651897G05 Lights Rocker SWItCh .........cooiiiiiii e 1
8 626655G06 CONLrOl PANEI ... 1
9 651901 T2V USB POIT .. 1
10 611282 ComMMON KEY SEL ...t 1
11 611283 KEY SWItCH SEL ... 1
12 609692 Key Set and Key SWitCh.........ooiiiiiiiii e 1
13 608290 Self Tapping Screw, #10 - 16 X .780" Lg ..ccccvvvviiiiiiiiieeee e, 3
14 71597G01 Self Threading Nut, 5mm x 10mMm X 15MM.......cccoiiiiiiiiiiee e 4
15 659008 LED Headlight Assembly (Passenger Side) (Includes Item 17) .........ccccvveeenn. 1
16 659009 LED Headlight Assembly (Driver Side) (Includes ltem 17)............ccoeeeicvinnnnnns 1
17 651411G03 LED Headlight .......ooieiiiieieee et 1
18 644877 Headlight Assembly (Driver Side) ........coociiiiiiiiiiie e 1
19 644876 Headlight Assembly (Passenger Side)..........ccuueviiiiiiiiieiiiiee e 1
20 71781G02 Tape (Vinyl) (Not Hlustrated) ......ccueviiiiiiiiiieee e 1
21 654465 LED JUMPEr HAINESS ...oovvviiiiiiiei ettt e e e e e e e e e e e e e eeenaenees 2
22 619100 Headlight BUID.........ooiie e e 1
23 619102 Turn Signal Assembly BUID .........ooiiiii e 1
24 672448 Charger Receptacle Harness (Not lllustrated) .........ccccoeeeevieiiciiiiieiieiieeeeeeen 1
25 699417 Jumper Harness, Turn Signal Horn (Not lllustrated) ..........ccccccvieeiiiiieeeeee, 1
26 71364G02 J-TYPE NUL, B .ttt 4
27 71425G01 Tapping Screw, #8 - 18 X 3/4" LG -.evvveiiiiiie et 4
28 71781G02 Tape (Vinyl) (Not Hlustrated) .......cccvviiiiiiiiieeeee e 1
29 655150 Taillight Assembly (Driver Side) (Includes ltems 31, 33 - 35)....cccccceevviiinnnnns 1
30 655152 Taillight Assembly (Passenger Side) (Includes Items 32 - 35) .........cccceeeenene. 1
31 625251 Taillight Bezel (DrVEr Sid@) ....c.eeicueeiiieiee e 1

699361 Service Parts Manual Page E-8




ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 625252 Taillight Bezel (Passenger Side) .......c..oevieiiiiiiiieiiiiieeee e 1
33 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg.....ueviiiiiiiiiiiiiiiiee e 2
34 22288G1 Taillight ASSEMDIY. .....ooiiiiiee e 1
35 14601G11 Rivet (Aluminum), 3/16" X /16" ......cviiiiiiieii e 2

Page E-9 699361 Service Parts Manual



ELECTRICAL

Notes:

699361 Service Parts Manual Page E-10




ELECTRONIC SPEED CONTROL

/_\ 0 Electronic Speed Control Assembly includes items 2 - 8

ttery Tray

e
/
o

L

l
2

= /\
O) -
\/
O
AN
\\
o/

P

Front of Vehicle x

Page F-1 699361 Service Parts Manual




ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 689763 Electronic Speed Control Assembly (Includes ltems 2 -8) ..........cccoevvcinnnnnnn 1
2 672599G011 Controller, 1234SE-AC, 350A ... ..ot 1
3 73876G01 Flanged Hex Head Bolt, M6 - 1 X 12mMM LG ..coooviiiiiiiiiiiiieieeeece e 2
4 00797G2 Hex Head Bolt, 1/4" -20 x 1 1/4" Lg, Grade 8........ccceeveveieeiiieie e 4
5 11027G2 Flanged LOCK NUt, 1/4" = 20 .......cooiiiiiieiiiiiee e 4
6 606272 LOCK WaSher, 8MM ......ccoiiiiiiiiiiiiiie e 2
7 634210G13 Battery Wire, #4 AWG, 34" LG .oueeieieiie et 1
8 634270G04 Battery Wire, #4 AWG, 22" Lg ..cccceeeeieieiieeeeee e e e 1
9
10 73876G01 Flanged Hex Head Bolt, M6 - 1 X 12MM LG ....vvvviiiiiiiiiieieeieece e 3
11 606272 LOCK WaShEr, MM ...t e e 3

699361 Service Parts Manual Page F-2




ELECTRONIC SPEED CONTROL

Notes:

Page F-3 699361 Service Parts Manual




ELECTRONIC SPEED CONTROL

Notes:

699361 Service Parts Manual Page F-4




-

nger Side) includes items 3 - 12

) .
N/ /o yf ™
e
~ AV ‘

=

!

*NOTE: Tie Rod Not

Shown for
Clarity

I

Front of Vehicle

Page G-1



FRONT SUSPENSION AND STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633795 FRONE AXIE ..t 1
2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12)............ 1
3 70802G01 Spindle Assembly (Passenger Side) .........cooiuiiieiiiiiiiiieiiiieee e 1
4 25146G1 GreaSE SaI.......ueiiiiiiiie s 1
5 11750G2 Roller Bearing and Race ASSEMDIY .........oovvviiiiiiiiiiiieee e 2
6 74332G01 WHEEI HUD ... e 1
7 36038G01 Drive Flange Stud ........coooiiiiiiii e 4
8 12093G1 Castle NUL, 1" = 14 e 1
9 00798G8 Cotter Pin, 5/32" X 1 3/4" LG cveviieeeiee ettt 1
10 632925 Flanged BUSHING.........coiuiiiiiiiiic e 1
11 632926 BUSHING SIEEVE.......eeiiiiiii e 1
12 51141G1 RACE BAINNG ... .t e ettt e e e e e e e e e e e e nnnnne 2
13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes ltems 4 - 12, 14) ............. 1
14 70803G01 Spindle Assembly (Driver Side) .......coouiiiiiiiiiieeiee e 1
15
16 14390G6 LOCK NUL, 172" = 13 e e 1
17 76419G01 SHOCK ADSOIDET ...ttt 2
18 10435G1 Shock AbSOrber Washer ...........oioiiiiiiiee e 4
19 10194G1 RUDBDEr BUSNING .o 4
20 00532G6 HEX NUL, 3/8" = 24 ... e 2
21 00407G6 King Pin Bolt, 1/2" - 13 X 6" Lg, Grade 5.......cccoieeiiieiieeiie e 1
22 652258 SPHNG PlAte.....oo i 4
23 00734G1 LOCK NUL, 7/18" = 14 ..ottt e e 11
24 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 .......uvvveivieieeeeeeeiiiciieeeee e 1"
25 00560G3 Flat Washer, 172" ...t 2
26 70990G03 LA SPIING .. et 2
27 70745G01 (T aTo T o T T oSSR 1
28 70754G01 Thrust Washer, (SS), 1 ..o 1
29 10044G01 RV 10 2= o USSP 2

699361 Service Parts Manual Page G-2




@ Tie Rod Assembly includes items 20 - 24

o Steering Column Assembly includes items 6 - 16 )\ @
/
©

X

Page G-3



FRONT SUSPENSION AND STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 00464G6 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 .........ccoeoeriieeieeiie e 2
2 70667G02 ST o= Tt S I OSSPSR 2
3 00560G2 Flat Washer, 7/168" ....... .ot ee e 7
4 00734G1 LOCK NUL, 7/18" = 14 oottt ens 3
5 70758G05 Steering Column Kit (Includes tems 6 - 16) ..........eveeeeeeeeeeeiiiiiciieeeeeee e, 1
6 70607G01 Steering Shaft.......oooo i 1
7 70610G03 Steering COIUMN ... 1
8 28569G01 Steering Column BUSNING ......cooiiiiiiiiiiii e 1
9 70580G01 Intermediate Shaft .........ccooiiiiii 1
10 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 .......ccccceeieeeieeiieeiee e 1
11 00565G8 LOCK WaSheEr, 5/168" ... e 1
12 70751G01 Retaining RiNg (INternal)............oeeiiiiiiiiiiiiicecce e 1
13 70888G01 Retaining RiNg (EXtErnal) ..........coooviiiiiiiieeiiieece e 1
14 15112G1 Ball BEAMNG ...t 1
15 70887G01 WaVE WASHET ... 1
16 01022G01 Hex Washer Head Screw, #6 - 20 X 5/16" LG ...evvvvveeeeeeeeiiiiiiieieeeeeeeeen 1
17 602980 Steering Wheel (Premium).........oooiiiiiiii e 1
18 14390G2 LOCK NUL, 5/8" = 18 ...ttt 1
19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) ........ocviiiiiiiiiiiiiie e, 1
20 70897G02 Threaded RO, 24" LG .....ooiiiiiiiiieeie e 1
21 70902G01 Tie Rod End (Left Hand Threads).........occveveeiiiiiiiiieiiiiee e 1
22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) ........ccccceviieeiiiiniieeee e, 1
23 70902G02 Tie Rod End (Right Hand Threads) ...........ccooviiiiiiiiiiiiiiieceee e 1
24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) ..........ccccooevvecviviiiiiieeeeeeee, 1
25
26 01006G01 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" Lg ..oceeiieiiiieie e 4
27 00879G1 LOCK WAShET, 3/8" ... .ottt nee e 4
28 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5...........cooeciriiiiiiiiiie e 1
29 00565G8 LOCK WaShEr, 5/1B" ..ottt 1
30
31

699361 Service Parts Manual Page G-4




FRONT SUSPENSION AND STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71147G01 Steering WHEEI COVET .......uuiiiiieiiee et 1
33 00734G1 LOCK NUL, 7/16" = 14 ..ottt e e 2
34
35
36
37
38 00532G7 HEX NUL, 7/16" = 14 et aee e e eeee e 1
39 70667G04 Spacer, 1" O.D X .469" 1.D. X .89" LG ....uteiueiiiieiieiiie e 1
40 01068G01 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5.........cccoiiiiiiiiiiiiee e 1

Page G-5 699361 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

699361 Service Parts Manual Page G-6




Page G-7



FRONT SUSPENSION AND STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23).........coooiiiiiiiiiiiiiieeeeeeee e, 1
2 70965G01 Steering Rack Cover and Bearing ..........cooeeiviiiiieeiiiiiiie e 1
3
4 * JaM NUL, 172" = 20 it 1
5 70750G01 Retaining RiNg (EXternal) .........cccuuiiiiiiiiiiieee e 1
6 15112G1 Ball BEAING .ot e e 1
7 70603G01 T o o TS 1
8 70751G01 Retaining RiNg (INternal)..........ccoooeiiiiiii e 1
9 70638G01 SEAI (PINION) ...ttt e 1
10 70604G01 StEENNG RACK .....eiiiiiiiiiie et 1
11 * Set Screw, #10 - 32 X 25" Lg oo oiii i 1
12 70590G01 RACK LOAAET ...ttt 1
13 70666G01 COMPIrESSION SPIING ..uviiiiiiiiiii e e e e e e e e e e e e s reeeaaaee e 1
14 70645G01 Gasket (Rack LOAder COVEN).......uiiiiiiiaiiiie et 1
15 652259 Cover (RACK LOAAEN) ....ccooiiiiiiiieiieee e 1
16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5.........cccevivivennenns 2
17 10389G3 Grease Fitting (Straight) ........coooiiiiiii e 1
18 70694G01 RO ENA (INNET) 1t 1
19 70961G01 [ Tod Q=T o SR 1
20 12416G2 NYION Clamp, 11.8" L c..eeieeeitieiiieiie et 1
21 11391G8 HOSE Clamp, 1.81" ... et 1
22
23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25).........cooiiiiiiiiiiiiiieiiieeeee 1
24 50641G1 GIrOMIMET ... e 1
25 * Hex Slotted NUt, 7/16" = 20 .......ooiiiiiieiie e 1
26 10387G2 Cotter Pin, B3/32" X 1 ettt 1

699361 Service Parts Manual Page G-8




FRONT SUSPENSION AND STEERING

Notes:

Page G-9 699361 Service Parts Manual




FRONT SUSPENSION AND STEERING

Notes:

699361 Service Parts Manual Page G-10




MOTOR

Rear Axle

\Ce

Front of Vehicle

Page H-1 699631 Service Parts Manual



MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 681071 MOTOT, 72V ..t 1
2 601327 LOCK WaSNEr, BIMM ......eiiiiiiiiieicce et e e 6
3
4
5 00915G1 Bonded Seal Washer, 1/4" LD. .....c..coociiiiiiiiee e 3
6 616716 Hex Head Bolt, M6 - 1 X 16MM LG .....uuiiiiiiiiiiiiieeeee e 3
7 605741 Hex Head Bolt, M6 - 1 x 25mm Lg, Grade 10.9........ccooiiiiiiiiiiieee 6
8
9
10 635137G01 Motor Wire (U), 2AWG, 44" ......... ettt 1
1 635137G02 Motor Wire (V), 2AWG, 41" ...t 1
12 635137G03 Motor Wire (W), 2AWG, 37" ...t 1
13
14 668275 Lo OF=T o 30 o 0o SR 1
15
16
17 11027G2 Flanged LOCK NUt, 1/4" = 20 .....ooiiiiiii et 1
18 630761 [0 T o J O =Ty oo F SRR 1
19 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 ........ccueeiiiiiiiiiiieiiiieee e 1
20 00559G7 Flat Washer, 1/4" ... ... 1

699631 Service Parts Manual Page H-2




MOTOR

Notes:

Page H-3 699631 Service Parts Manual




MOTOR

Notes:

699631 Service Parts Manual Page H-4




includes items 5 - 42
a Rear Axle, 16.99:1 includes items 4 - 42

E L3
®\® 0 Rear Axle with Limited Slip Differential, 16.99:1

Page J-1



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633600 Rear Axle with Limited Slip Differential, 16.99:1 (Includes Items 5 - 42).......... 1
2 633599 Rear Axle, 16.99:1 (Includes femMS 4 - 42).....cccuiiiiiiiiiiiie e 1
3
4 601082 Differential ASSEMDIY .......veeiiiiie e 1
5 614059 Limited Slip Differential with CC ClutCh ..............ccooiiiiii s 1
6
7 15118G1 Hex Head Bolt, 3/8" - 16 X 2.125" LG .eeeoueeieieieeeee e 4
8 15558G1 Hex Head Bolt, 5/16" = 18 X .75" LG .ueeieiiieiie e 10
9 17473G1 Bearing ASSEmMDIY ......ccooiiii 2
10 23519G2 Ball Bearing Single Lip Seal .........oociiiiiiiiiii e 1
11 23520G1 Ball BEAMNG ....eeeeeeeiieeiee et 1
12 23530G1 =] =11 1= 1 T TSRS 1
13 24628G1 (O R 4T aTo ST | RS TPSSPPP P 1
14 601084 LOCK NUL, 3/8" = 24 ...t 4
15
16
17 608811 1T [ O o TSRS 2
18 611788 Ball BEAMNG ...t 2
19 612064 (@ IS 1Y | USSR 2
20 612824 GASKEL .. 1
21 617608 Axle Shaft (DriVer SIAE) ......cueiiiieiii ettt 1
22 617609 Axle Shaft (Passenger Side) .......ccccceiiiiieiiiie e 1
23 620327 INPUE GBAI ...ttt e e et e e e 1
24 620328 Ol SN ... 1
25 620335 Hex Head Bolt, 3/8" - 24 X 1.25" Lg....oiioeeiiieiie e 4
26
27
28 620340 Ball BEANNG ..cci oot a e e e e e 1
29 620345 (O o o TR <12 T o SRR 2
30 620347 RUDDEI PIUG ...ttt 1
31 620348 Differential Cover Plate...........ooouiiiiiiiiiee e 1

699631 Service Parts Manual Page J-2




REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 620349 Intermediate Gear ASSEMDIY.......ccccuiiiii i 1
33 620350 DIIVE GBAI ..ot s 1
34 620355 Ball BEAMNNG ... et 1
35 620358 (O R 4 TaTo TR <1201 PP PPPPRRRTTTOPPIN 2
36 620359 Retaining RING....coooi i 6
37
38
39 620329 Input Gears Kit (Not lllustrated)..........cccuvvriiiiiiiiiei e, 1
40 620361 Internal Gears Kit (Not lllustrated)............ccceveiiiiiiiiii e 1
41 620362 Ball Bearing Kit (Not Hlustrated) ... 1
42 620363 Differential Cover Assembly Kit (Not lllustrated) .........ccccccvveveeeiiniiiiinnnns 1

Page J-3 699631 Service Parts Manual



REAR AXLE

Notes:

699631 Service Parts Manual Page J-4




REAR SUSPENSION

699361 Service Parts Manual

Page K-1



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 642085 SHOCK ADSOIDET ...ttt 2
2 10435G1 Shock Absorber Washer, 1.D. .406" X O.D. 1.25" .. oo 4
3 10194G1 RUDBDEr BUSHING ...ciiiiiieiiee e 4
4 00532G6 HEX NUL, B/8" = 24 ..ottt 2
5 10044G01 AV 101 2 o T USRS 1
6 667990 [T ST o] o o SRR OPRPRRN 2
7 624030 Flanged BUSHING ..........ooiiiiiiii e 2
8 652708G03 I 2] = Tod = PSP USRS 1
9 00560G1 Flat Washer, 3/8" ... 8
10 11098G5 LOCK NUL, 3/8" = 1B ..ttt 4
1 00430G12 Hex Head Bolt, 3/8" - 16 x 5 1/2" Lg, Grade 5 .......cccciiiiiiiiiiiicieeeeeeeeeee 4
12 624030 Flanged BUShING ..ottt e e e e e e e e e e s eennes 4
13 70289G02 Split Spacer (Steel), [.D .376" X O.D. 1" X 1" Lg.veeieeeieeiiienieeiee e 2
14
15 652245 ShaCKIE PIate .........ooeiiiie e 2
16 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" LG .veevvviiiieiiie e 2
17 11098G5 LOCK NUL, 3/8" = 1B ...ttt et 2
18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread X 3 1/4" Lg ....cocoveeiiieeiiieeeieee 1
19 12262G1 Flanged LOCK NUt, 3/8" = 16 ....eoiiieieeeie e 1
20 605977 Rear SUSPENSION PlAte ........euiiiiiiiiieee et 1

699361 Service Parts Manual Page K-2




REAR SUSPENSION

Notes:

Page K-3 699361 Service Parts Manual




REAR SUSPENSION

Notes:

699361 Service Parts Manual Page K-4




° Seat Back Assembly includes items 2 - 9

o Seat Back Assembly includes items 5 - 9

\CS

Front of Vehicle

@ Seat Bottom Assembly includes items 17 - 26

\C o

Front of Vehicle

@ Flip Seat Bottom Assembly includes items 31 - 38

@ Seat Bottom Assembly includes items 33 - 35

Page L-1



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 el Seat Back Assembly (Includes HemS 2 - 9).....ovveiiiiieeeiiiiiiiiieee e 1
632818G01 Oyster
632818G03 Tan

632818G04 Gray
632818G06 Black
632818G07 Brown
632818G09 White/Blue
632818G10 Red/Black
632818G11 White/Red
632818G12 White/Black
632818G13 White/Yellow
632818G14 Gray/Black
632818G15 Oyster/Garnet

2 634178 SupPOrt WEIdMENT.......oiiiiiiiiiie e 1
3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg ......cccevneeeen. 4
4 el Seat Back Assembly (Includes ltems 5 - 9) ..., 2

71751G02 Gray

71751G03 Oyster

71751G04 Tan

71751G06 Brown
71751G07 Black

604908  White/Blue
606828 Red/Black
604907  White/Red
615838  White/Black
620794  White/Yellow
620796  Gray/Black
615837  Oyster/Garnet

5 71752G01 COVET (PlaSHIC)...cci ittt 1
6 71754G01 Padding (FOAM) .....ooiieee et 1
7 645021 Base ASSEMDIY .....ooiiiiiiiiiii e 1
8 01107G01 Pan Head Torx Screw, #8 X .63" Lg.......cccociiiiiiiiiieeeee e 4
9 i VINYE COVET ...ttt e e 1

71753G02 Gray

71753G03 Oyster

71753G04 Tan

71753G06 Brown

71753G07 Black
604916G0304 Red/Black
604916G0103 White/Red
604916G0102 White/Blue
604916G0108 White/Yellow
604916G0704 Gray/Black
604916G0104 White/Black
604916G0506 Oyster/Garnet

699361 Service Parts Manual Page L-2




SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
10 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg ...cccccecevvnnneen. 2
11
12
13
14
15
16 i Seat Bottom Assembly (Includes Items 17 - 26)..........ccovviiiiieiiiiiiieiiiieeen 1

629269G0101 Oyster
629269G0103 Tan
629269G0104 Gray

629269G0106 Black
629269G0107 Brown
629269G0109 White/Blue
629269G0110 Red/Black
629269G0111 White/Red
629269G0112 White/Black
629269G0113 White/Yellow
629269G0114 Gray/Black
629269G0115 Oyster/Garnet

17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg...cooeiiiiiiieeeiiiiiieee e
18 17074G1 SOIlING SIAD ..
19 615417 Button Head Torx Bolt, M10 - 1.5 X 25mmM LG ..ccceeeeiiiiiiiiieeeeeeeee e,
20 617644 Hip Restraint (Passenger Side).......cccuuuriiiiiiiieeeiie i 1
21 617645 Hip Restraint (Driver SIide) ........coiuiiiieiiiiiie e 1
22 645492 B ettt eeneeas 1
23 71012G01 Trim (POIYPIrOPYIENE) ..o 1

24 o VINYE COVET ...ttt e e e e e e e e e e e e e e e e ereeees 1
71602G02 Gray

71602G03 Oyster

71602G04 Tan

71602G06 Black

71602G07 Brown
604912G0102 White/Blue
604912G0103 White/Red
604912G0104 White/Black
604912G0108 White/Yellow
604912G0304 Red/Black
604912G0506 Oyster/Garnet
604912G0704 Gray/Black

25 71603G02 Padding (FOAM) ....coieiiiiiei e 1

A N OO

Page L-3 699361 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
26 71610G01 SEAL HINGE ..ot 2
27
28
29
30 e Flip Seat Bottom Assembly (Includes Item 31 -38) .......occoeviiiiiiiiiiiiiiieeeeeeee, 1

628058G01 Oyster
628058G03 Tan

628058G04 Gray
628058G06 Black
628058G07 Brown
628058G09 White/Blue
628058G10 Red/Black
628058G11 White/Red
628058G12 White/Black
628058G13 White/Yellow
628058G14 Gray/Black
628058G15 Oyster/Garnet

31 634190 Deck Board ASSEMDIY ........oooiiiiiiiiiii e 1
32 e Seat Bottom Assembly (Includes Item 33 - 35) .....cooviiiiiiiiiiiiiiiiiiieeeen 1
632837G01 Oyster
632837G03 Tan

632837G04 Gray
632837G06 Black
632837G07 Brown
632837G09 White/Blue
632837G10 Red/Black
632837G11 White/Red
632837G12 White/Black
632837G13 White/Yellow
632837G14 Gray/Black
632837G15 Oyster/Garnet

33 645820 Seat BOtOM ..o 1
34 617401 Seat Bottom (FOam).........eeiiiiiiiiice e 1
35 i Seat Bottom (VINYI) ...ooooiiii e 1

617893 Brown
615648 Black
617892 Gray
615647 Tan

615646 Oyster
611125 White/Blue
611135 Red/Black
611126 White/Red
611130 White/Black
611127 White/Yellow

699361 Service Parts Manual Page L-4




SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
611137 Gray/Black
611136 Oyster/Ruby
36 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 X 17 Lg..uvvveeiiiiiiieeiiiieee e 5
37 00559G7 Flat Washer, 1/4" ... ...t 1
38 617402 SEAL SITAD ittt a e aaan 1

Page L-5 699361 Service Parts Manual



SEATING

Notes:

699361 Service Parts Manual Page L-6




\C ¢

Front of Vehicle

@ Rear Flip Seat Handrail Kit includes items 32 - 37

£
=
=
@]
[aa]
-—
®
3]
n
e
T

Assembly

Seat Back Support

Page L-7



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 634180 Seat Frame Weldment ..o 1
2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 .......cccevoeeieiiieeiie e 1
3 614221 Flat Washer, 3/8" ... ettt ees 2
4 11098G5 o Yot [ N S < s 1 S 1
5
6
7
8 634179 Footrest Weldment.........ooo e 1
9 19853G1 Square Tube Cap, 1M e 1
10 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 ......ccooiiiiiiiieeieceerie e 1
11 614221 Flat Washer, 3/8"...... . ettt ees 2
12 11098G5 LOCK NUL, 3/8" = 1B ..t 1
13
14
15
16 634175 Rear SEatiNg AIMIEST......ooiiiiiei et e e e e e e e e e e ennnenes 1
17 00427G4 Hex Head Bolt, 3/8” - 16 x 1.25" Lg, Grade 5 .......ccooiiiiiiiiiiiieeeeee e 2
18 00428G8 Hex Head Bolt, 3/8" - 16 X 2.25" Lg ..ouvveiieiiiiiiiee et 1
19 614221 Flat Washer, 3/8"...... .ottt 4
20 11027G5 Flanged LOCK NUt, 3/8" = 16 .....coiiiiiiiiiieiie et 2
21 11098G5 LOCK NUL, 3/8" = 1B ..ttt 2
22
23
24
25 634174 Seat Frame SUPPOI........oooiiii i 1
26 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 ........eueiiiiiiiiiiaeiiiiieeeeeeee e 1
27 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 ........ccuvvviiiiiiiiiieieeee e 1
28 614221 Flat Washer, 3/8" ... e 4
29 11098G5 LOCK NUL, 3/8" = 1B ..ttt ettt 2
30

699361 Service Parts Manual Page L-8




SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 634184 Rear Flip Seat Handrail Kit (Includes ltems 32 - 37) ....cccooeiviiiieiieeeee 1
32 634185 Footrest Handle Weldment ... 1
33 19859G1 Square Tube Cap, 3/4™ ... 2
34
35 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 ........cccooeeiiiiiieiee e 4
36 614221 Flat Washer, 3/8" ... ... e 8
37 11098G5 LOCK NUL, 3/8™ = 16 oottt 4
38
39
40
41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 X 1.25" Lg ..eveoveevveeiiieiieiieeeeeee, 4
42 00559G7 Flat Washer, 1/4" ... e 4
43 14390G4 LOCK NUL, T/4™ = 20 ..ottt e e 4

Page L-9 699361 Service Parts Manual



SEATING

Notes:

699361 Service Parts Manual Page L-10




@@ |

? ﬁ Front of Vehicle
0

N —— R
,,/*““\

74
N
Q TN g

DETAIL D
(REAR)

N == 1 AN

@ Sun Top Kit (White) includes items 3 - 29, 33

@ Sun Top Kit (Tan) includes items 3 - 29, 36

Front of Vehicle

DETAIL A
(Driver Side Shown)

(Outside Tubing
On Sun Top)

Front of Vehicle

Page M-1



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 606260 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 29)........ccccvvvveeeeieeeeeiiiiiicciins 1
2 606937 YU T [o] o TSP EURT 1
3 00679G1 Flat Washer (SS), 3/8” ...t 4
4 602743 Rear Strut (Driver SId@) .....ccoei it 1
5 602741 Rear Strut (Passenger Side) .......cccccuuiiiiiiiiieece e 1
6 19853G1 = o 2= o g B Vo TSR 1
7 24647G1 SPACEL, /4 .ttt et aaee e 1
8 00891G5 LOCK NUL, 3/8" = 1B ..ttt 2
9
10 00665G6 Hex Head Bolt (SS), 3/8" - 16 X 2" Lg..eceeeieeiieeiie e 1
1 00665G3 Hex Head Bolt (SS), 3/8" - 16 X 2 1/2” L .ueeeeueeeieeee e 1
12
13
14 00665G5 Hex Head Bolt (SS), 3/8" - 16 X 1 3/4” L .veeioueeiieeiee e 2
15 00679G1 Flat Washer (SS), 3/8” ...t 4
16 00771G5 NYION Washer, 3/8" ...t 2
17 00891G5 LOCK NUL, 3/8" = 1B ...ttt 2
18
19
20 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5........cccoccevvieeiiieiiieeeeen, 2
21 00565G8 LOCK WaSher, B5/16” ...ttt 2
22 75125G01 Fromt SErUL. ... e 1
23 75048G01 SPACEL, 1127 ettt anne e 1
24 00879G1 Flat Washer, 3/87 .......coiiiiiie e 2
25 00674G8 Hex Head Bolt, 3/8" - 16 X 5" LG ..ueeiiieieeiieeiie e 1
26 00679G1 Flat Washer (SS), 3/8” ...t 1
27 18716G1 SPACET ..ttt 1
28 00653G1 Flat Washer (SS), 3/8” .......io et 1
29 00891G5 LOCK NUL, 3/8" = 1B ..ttt 1
30
31

699361 Service Parts Manual Page M-2




WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 603119 Sun Top Kit (White), 80" Lg (Includes Iltems 3 - 29, 33).....cccocveeiiiiiiieeeeen, 1
33 27604G01 T3 T o] o J USSR 1
34
35 603120 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36).......cccceerueerireiienieeiieniee e 1
36 602672 STV T [o] o SRRSO 1
37
38
39 19528G2 Rear View Mirror Kit (Includes Items 40 - 42)..........ccooiiiiiiiieieiiieiee e, 1
40 19496G1 1Y T3 o USSP 1
41 19502G2 SUPPOIt BraCKet .......ooieiieeieeiieee e 1
42 19527G1 Pan Head Screw, #8 - 32 X 5/8" LG .....covviiiiiiiierieeeeeeee e 1

Page M-3 699361 Service Parts Manual



WEATHER PROTECTION

Notes:

699361 Service Parts Manual Page M-4




49

o Full Windshield Kit includes items 2 - 7 Front of Vehicle

Windshield
Retainer

|
~

\%\})‘
‘,/Strut "
& 1 .
Front of Vehicle
%

m Split Windshield Kit (Clear) includes items 12, 13

@ Hardware Kit includes items 3 - 6, 14

@ Split Windshield Kit (Tinted) includes items 16, 17

G Hardware Kit includes items 3 - 6, 14

@@@@}@@@@@@@

WEATHER ENCLOSURE

Page M-5




WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71966G03 Full Windshield Kit (Includes Hems 2 - 7)......cocoiiiiiiiiieieeeiee e 1
2 615662 SASN, 26" LG -ttt 2
3 * Hex Head Bolt (SS), 1/4" - 20 X 1 3/4” Lg ... ueeeoeeeiee e 2
4 * Flat Washer (SS), 1/4” ..o ettt 4
5 * RUBDEr GrOMMEt.......ooiiiiiiiiie s 2
6 * Lock NUt (SS), 1/4" = 20 .....ee ettt 2
7 71960G01 FUull WINShi€ld .........ooiie e 1
8
9 601379 Rear View Mirror Kit (Not lllustrated) ............covveieeiiiiiiiiieeeeeee e, 1
10
11 71966G05 Split Windshield Kit (Clear) (Includes Items 12, 13)......c.ccooiiiiiiiiiiiiee, 1
12 630012 Split Windshield (Clear) .........c.uouiiiiiiiieiiieie e 1
13 71956G05 Hardware Kit (Includes tems 3 = 6, 14) ...cooiiiieeiiiiiee e 1
14 615661 = 1] T A o USROS 2
15 71966G06 Split Windshield Kit (Tinted) (Includes Items 16, 17) ......cocoviiieeiiiiiiieee, 1
16 630013 Split Windshield (Tinted)........ceoiiiiiiiiiei e 1
17 71956G05 Hardware Kit (Includes Items 3 = 6, 14) ...ccooiiiieeiiiie e 1
18
19 605119 Weather ENCloSUre (Tan) .......oooieiiie e 1
20 605120 Weather Enclosure (OYStEr).......ooiiiiiiiiiiiieiieee et 1
21 605121 Weather Enclosure (HuNter Gre€n) ...........ooiuiiiieiiiiiiiie e 1
22 605122 Weather Enclosure (Pacific BIUE) ..........ceoiiiiiiiiiiiiie e 1
23 605123 Weather ENClOSUre (Capri).....ciiuueeiiiiiiieee ettt 1
24 605125 Weather Enclosure (HeEMIOCK TWEEA)........cceeiiiiiiiiiiiiiiieeeee e 1
25 605126 Weather Enclosure (BUrguNAy).........oooueeiiieiiiiiiiee e 1
26 605127 Weather Enclosure (Linen TWeed).........ueviiiiiiiiiiiiiiiiie e 1
27 605128 Weather ENClosure (TUSCaN).........oiiiiiiiiiiei ittt 1
28 605130 Weather Enclosure (Charcoal TWeed) ..........coooeiiiiiiiiiiiieieeeee e 1
29 605131 Weather Enclosure (JOCKEY Red) ......c.uueiiiiiiiiiiiic e 1
30 605132 Weather Enclosure (Mediterranean BlUE).............ccuvviiiiiiiiiiiiiiiiiic e 1

699361 Service Parts Manual Page M-6




WEATHER PROTECTION

Notes:

Page M-7 699361 Service Parts Manual




WEATHER PROTECTION

Notes:

699361 Service Parts Manual Page M-8




WHEELS AND TIRES

o Wheel and Tire Assembly, Kenda includes items 2 - 4
e Wheel and Tire Assembly, Kenda includes items 7 - 9

@ Wheel and Tire Assembly, Left Side includes item 16

@ Wheel and Tire Assembly, Right Side includes item 16

Wheel design may vary
by Part Number

Tire design may vary by Part Number

Page N-1 699361 Service Parts Manual



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652263 Wheel and Tire Assembly, Kenda (Includes ltems 2 -4)...........ccccovvrirveeeenn.nn. 1
2 652986 THrE, 20" X 8" = 10" ettt 1
3 643934 WHEEL, 10" X 8" ..ottt ettt e et e e e emee e eneeenneea 1
4 643948 VaIVE SEEIM ...ttt neas 1
5
6 652392 Wheel and Tire Assembly, Kenda (Includes Items 7 - 9).......cccoociiiveiiiiiineenn. 1
7 652992 THrE, 205/B5. ... ettt ettt ettt et e e eneeeneeas 1
8 643934 WHEEI, 10" X 8" ..ottt ettt ettt et e et e ente e sneesnae e sneeeneeas 1
9 643948 VaIVE STEIM ..ot 1
10
11 671955G01 Wheel and Tire Assembly, Left Side, Desert Eagle..........cccevvviiiiiiiiiiiiiienen. 1
12 671955G02 Wheel and Tire Assembly, Right Side, Desert Eagle ..........ccccociivieiveieeeenennnn. 1
13
14 74842G03 Wheel and Tire Assembly, Left Side, Trail Wolf (Includes Item 16).................. 1
15 74842G04 Wheel and Tire Assembly, Right Side, Trail Wolf (Includes ltem 16) ............... 1
16 74842G05 Tire, 20" X 11" = 10" e 1
17
18 605310 LUQG NUE (CRFOME) ..t 4
19 14723G1 LUG NUL, 172" = 20 1. ettt e e e e enee e 4

699361 Service Parts Manual Page N-2




WHEELS AND TIRES

Notes:

Page N-3 699361 Service Parts Manual




WHEELS AND TIRES

Notes:

699361 Service Parts Manual Page N-4




Rear Body

Page P-1




DECALS AND LABELS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 619206 E-Z-GO COWI DECAI ....ccuiiiiiiitie i 1
2 685698 MADE IN USA DECAL....uiieieietie ettt 1
3 605435 Steering Wheel DECal .......oooiiiiiiiiiie e 1
4 662185 Console Safety Label ... 1
5 690162G01 Side Decal, Driver Side........cccciiiiiiiiiiiie e 1
6 690162G02 Side Decal, Passenger SIide ..........cccuuiiieiiiiiiiie e 1
7 610631 Clays Bed DECAL........ccoiiiiiiiiiiiie e 1

699361 Service Parts Manual Page P-2




DECALS AND LABELS

Notes:

Page P-3 699361 Service Parts Manual




DECALS AND LABELS

Notes:

699361 Service Parts Manual Page P-4




A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



